MAX

Product Name

Cut-Off Saw

Product Code

MPBC02200/355F
Articlsc Code

113-0101

Version

21-0073

Date
2021-09-15




MPBCO2200/355F SPARE PART LIST

PART NO ARTICLE CODE DESCRIPTION SPECIFICATION WEARING PART |QTY REQUIRED| UNIT
1 113-0101-001 ([screw M6 X 2 pcs
2 113-0101-002 |[flat pad $18.5x¢p8x1.5 X 2 pcs
3 113-0101-003 |Protection Guard x 1 pcs
4 113-0101-004 |Rubber pad X 2 pcs
5 113-0101-005 |Outer hex screw M10*25 X 1 pcs
6 113-0101-006 |spring washer M10 x 3 pcs
7 113-0101-007 |flange cover X 1 pcs
8 113-0101-008 |flange X 2 pcs
9 113-0101-009 |cutting disc \ 1 pcs
10 113-0101-010 |lock nut M6 x 3 pcs
11 113-0101-011 |[screw M6X16 X 4 pcs
12 113-0101-012 |wheel guard x 1 pcs
13 113-0101-013 |spindle X 1 pcs
14 113-0101-014 |bearing 6204 X 1 pcs
15 113-0101-015 |[front cover x 1 pcs
16 113-0101-016 [Oring $57xd1.5 x 1 pcs
17 113-0101-017  |big gear Vv 1 pcs
18 113-0101-018 |key 5x5x16 X 1 pcs
19 113-0101-019 |circlip for shaft $20 x 1 pcs

20 113-0101-020  |bearing 6000.00 X 2 pcs
21 113-0101-021 |right handle x 1 pcs
22 113-0101-022 |cable X 1 pcs
23 113-0101-023 |sleeve X 1 pcs
24 113-0101-024 |switch \ 1 pcs
25 113-0101-025 ([Screw ST4*8 X 1 pcs
26 113-0101-026 |left handle X 1 pcs
27 113-0101-027 |Screw ST4*16 X 7 pcs
28 113-0101-028 |selflock pin X 1 pcs
29 113-0101-029 |rubber column ¢5x0 X 1 pcs
30 113-0101-030 |[screw M10x80 X 1 pcs
31 113-0101-031 ([screw M10 X 1 pcs
32 113-0101-032 |holder X 1 pcs
33 113-0101-033 |inner hex screw X 1 pcs
34 113-0101-034 |holder spring X 1 pcs
35 113-0101-035 |pin cotter X 1 pcs
36 113-0101-036 |spark prevent board x 1 pcs
37 113-0101-037 |M6 spring pad X 1 pcs
38 113-0101-038 |M6 flat pad X 1 pcs
39 113-0101-039 |Screw M6*12 X 1 pcs
40 113-0101-040 |Inner hex screw M6*12 X 1 pcs
41 113-0101-041 |base X 1 pcs
42 113-0101-042 |selflock ring x 1 pcs
43 113-0101-043 |selflock pin X 1 pcs
44 113-0101-044 |shockproof pin $5.5x12 X 1 pcs
45 113-0101-045 |bearing 6202.00 X 1 pcs
46 113-0101-046 |dustproof washer X 1 pcs
47 113-0101-047 |rotor Vv 1 pcs
48 113-0101-048 |windshield x 1 pcs
49 113-0101-049 |bearing sleeve x 1 pcs
50 113-0101-050 ([Screw ST5x70 x 2 pcs
51 113-0101-051 |stator Vi 1 pcs
52 113-0101-052 |housing x 1 pcs
53 113-0101-053 [Screw ST4x12 x 4 pcs
54 113-0101-054 |side cover x 2 pcs
55 113-0101-055 |tension spring X 2 pcs
56 113-0101-056 |carbon brush \ 2 pcs
57 113-0101-057 |carbon brush holder x 2 pcs
58 113-0101-058 [screw M5x45 X 4 pcs
59 113-0101-059 [screw M4x12 X 2 pcs
60 113-0101-060 |[screw M5x40 X 1 pcs
61 113-0101-061 |cotter pin X 1 pcs




MPBCO2200/355F SPARE PART LIST

62 113-0101-062 |lead screw holder x 1 pcs
63 113-0101-063 |flexible pin $6xdh32 X 1 pcs
64 113-0101-064 |nut for lead screw X 1 pcs
65 113-0101-065 |flat washer M8 x 3 pcs
66 113-0101-066 |spring washer M8 x 3 pcs
67 113-0101-067 |[screw M8x22 X 2 pcs
68 113-0101-068 |pin X 1 pcs
69 113-0101-069 |[screw M10x25 X 2 pcs
70 113-0101-070 |flat washer M10 X 2 pcs
71 113-0101-071 |rubber feet x 1 pcs
72 113-0101-072 |splint X 1 pcs
73 113-0101-073 |Handwheel flat $8.5xp20x2 X 1 pcs
74 113-0101-074 [nut M8 X 1 pcs
75 113-0101-075 |rubber feet x 3 pcs




